
 

 

 

ELECTROCOAGULATION AND ADVANCED OXIDATION AS 

INTERMEDIATE EFFLUENT TREATMENT STEPS FOR WATER REUSE  

IN A TEXTILE DYEING PLANT 

 

 

 

 

 

by 

Gilbert İzzet Alaton 

B.S., Chemical Engineering, İstanbul Technical University, 1995 

M.S., Environmental Technology, Boğaziçi University, 1998 

 

 

 

 

 

 

Submitted to the Institute of Environmental Sciences 

in partial fulfillment of the requirements for the degree of 

Doctor of Philosophy 

 

 

 

 

 

 

Graduate Program in Environmental Technology 

Boğaziçi University 

2005 



iii

ACKNOWLEDGEMENTS

I would like to express my sincere gratitude towards my supervisor Prof. Dr. Nilsun

İnce for her valuable guidance, supportive comments, encouragement and patience
[...]
possibly due to the action of reducing Fe2+ ions. Likewise, the iron process seems to be

more effective for reactive dyes, whereas the aluminum process is superior for disperse

dyes. Addition of oxidizing agents favors the formation of Fe(III) hydroxide, which is

more effective than Fe(II) hydroxide for color removal. Nevertheless, high decolorization

rates are achieved in all cases as well as a considerable lowering of toxicity.

In addition to the pollutant removal mechanisms with electrogenerated metal

hydroxides, chemical modification may occur here by direct or indirect electron transfer to

or from the electrodes. For example, -C=C- and -N=N- bonds are susceptible to catalytic

hydrogenation or reduction in the presence of H2 and a catalyst.

· other uses of electrocoagulation and electrofloatation

(i) Phosphorus removal: Phosphate can be removed from aqueous media by anodic

dissolution of Fe or Al to yield insoluble AlPO4 or FePO4 with simultaneous phosphate

adsorption on the corresponding insoluble hydroxides. Phosphates and organic nitrogen

have been simultaneously removed by this method.

(ii) The treatment of waters containing food, protein wastes, synthetic detergents, and

      fluorides.



29

2.1.7.  Electrochemical Treatment of Textile Wastewaters

2.1.7.1.  Direct Oxidation. Chen  et  al.  (2003)  examined  the  physicochemical  and

electrochemical  properties  as  well  as  the  activity  of  Ti/B-diamond  electrodes  for  anodic

oxidation of various dyes. They found that the Ti/B-diamond electrodes were much more

active than Ti/Sb2O5-SnO2.  17  reactive  dyes  were  found  to  be  mineralized  at  Ti/B-

diamond, with current efficiencies of 51.0-90.2% and with energy consumption ranging

between 8.9 to 17.9 kWh/m3. The COD of 1000 mg/L solutions of  Orange II and reactive

red HE-3B were found to be reduced from 1120 mg/L to 100 mg/L and from 920 mg/L to

50 mg/L respectively at 100 A/m2 current density and pH of 4.7-6.73.

2.1.7.2.   Electro-coagulation/flocculation. Lin and Peng (1993) investigated the treatment

of textile wastewaters from several dyeing and finishing mill by electrochemical method

using sacrificial iron electrodes. The wastewater conductivity, pH, power requirement and

addition  of  polyelectrolyte  were  explored  to  determine  their  on  the  treatment  efficiency.

They found that there is no need to adjust the pH of the most of the wastewaters as it is in

the range between 5 and 10. In addition the conductivity of the wastewaters were found to

be within the optimum range. Addition of PAC up to 40 mg/L has been observed to

significantly enhance the treatment efficiency. A current density of about 92.5 amp/m2 was

found to yield a maximum COD removal (62%). The COD removal of the continuous runs

operating at the optimum conditions obtained from batch experiments fluctuated around

51% and the transparency of the treated wastewater was above 20 cm.

Do and Chen (1994) studied the electrocoagulation of Drimarene Discharge x-3LG

(R12S)  and  Samaron  Yellow  4  (D05H)  dyes  and  tested  the  effects  of  sacrificial  anodes,

initial pH, rate of stirring on the treatment performance. The experimental results showed

that the color of dyes in aqueous solution were effectively removed using iron and

aluminum electrodes. Iron was found to be a more suitable sacrificial anode than

aluminum, when the concentration of R12S exceeded 300 mg/L. In case of D05H,

aluminum was found to be superior to iron when the concentration of D05H exceeded 300

mg/L. They found that using iron electrode as sacrificial anode, the residual fraction of

R12S was decreased below 10% when the initial concentration of R12S and charge passed



30

were 500 mg/L and 120 C, respectively. The decolorization fraction of D05H was found to

be 99% when aluminum was used as sacrificial anode.

Chua et al. (1998) examined the treatability of textile dyeing and finishing

wastewater composites by electrocoagulation under different operating conditions (i.e.

dyestuff type & concentration, electric current, temperature, pH, sodium salt type,

electrode type, spacing & surface area). Both batch (jar test) and continuous (4-stage pilot

scale plug flow) type electrocoagulation systems could be used effectively for almost

complete color removal from the dyeing wastewaters. The proposed system is particularly

suitable for cost effective and simple textile wastewater treatment in areas with lack of

space (South – East Countries) Electrocoagulation in the sequential, continuous flow pipe

reactor was optimized for color removal (pH 6-9; electrode spacing 2 cm; electrode surface

area 0.36 m2) that was around 80 % at 4 A, a wastewater flow rate of 1 L/min (HRT = 20

min) using iron electrodes.

Ciarelli and Ranieri (2000) investigated the treatability of biologically pre-treated

wastewaters coming from several finishing and dyeing plants with ozone (20-50 mg/L) and

pilot-scale electroflocculation (water flow up to 2 m3/h; 40-60 A alternating and constant

current;  iron/aluminum electrodes). Results have indicated that practically complete color

removal (95 – 99 %) and up to 60 % COD removal can be achieved via ozonation. Despite

the fact that COD removal was rather incomplete, satisfactory dyeing of even light colors

with the treated effluent was possible. Electrochemical treatment showed also promising

results in terms of color (80 – 100 %) and COD (70 – 90 %) removal. Moreover,

significant reduction in chloride and sulphate ion concentrations was also obtained. The

authors  note  that  biological  pre-treatment  and  sand  filtration  are  essential  prior  to

ozonation  for  high  efficiency  and  low  operating  costs  whereas  in  the  case  of

electrochemical treatment post – treatment (i.e. removal of flocculated material) is required

to establish a correct cost-benefit ratio for real – scale implementation.



31

2.1.7.3.  Photoelectrochemical treatment. Hepel and Luo (2001) investigated  the

photoelectrochemical degradation of Naphtol Blue Black (NBB) dye using nanocrystalline

WO3 electrodes. A strong pH dependence of the NBB dye degradation rate has been found

in chloride media. In the low pH range (1.0-4.5), dye degradation occurred due to the

formation  of  Cl· and Cl2· radicals,  whereas  in  alkaline  solutions  the  formation  of  OH·

radicals was dominant.  Therefore, NBB dye degradation rate has been found to be much

slower in acidic media. In chlorine solutions NBB degradation rate has been found to be

much faster than in sulfate solutions due to the lower oxidizing power of the dipersulfate

ion (S2O8
2-).

2.1.7.4.  Indirect Oxidation. Szpyrkowicz et al. (2001) have reported an experimental study

on the destruction of a synthetic disperse dye-bath (CODo = 1425 mg/L) electrolytically

supported with chloride (7140 mg/L as NaCl) and sulphate (8250 mg/L) using ozone at

pHo = 8 (applied dose = 0.36 g/h), Fenton reagent (250 mg/L Fe2+ and 300 mg/L H2O2 at

pHo = 3), hypochlorite (744 – 5955 mg/L Cl2 at  a  fixed  pH  of  8.5)  and  electrochemical

oxidation under a constant current of 2 mA/dm2, using seven different anodic materials

(such as Ti/Pt, Ti/RuO2, Ti/MnO2 – RuO2 etc.).  The  work  aimed  to  compare  the

effectiveness of indirect/direct electro-oxidation of disperse dyes with that of conventional

chemical oxidation methods. It could be demonstrated that hypochlorite oxidation did not

give satisfactory results in terms of color removal and that ozonation enabled 90 % color

removal at a dose of o.5 g/L wastewater but only low (10 %) COD reduction. Much more

efficient was electrochemical oxidation (at pH = 4, 40 min electrolysis time) using the

Ti/Pt-Ir electrode, for which the highest COD removal efficiency could be obtained

together with 90 % reduction in color. The pre-dominating oxidation process leading to

COD and color abatement has been proven to be “indirect oxidation” by means of chlorine

derivatives. However, electrochemical treatment was not able to outperform the

performance of the Fenton’s process that resulted in complete color abatement and COD

removal down to 100 mg/L levels.



32

2.1.7.5.  Catalytically assisted electrochemical oxidation. Shen et al. (2002) studied the

degradation of the textile dye Acid Red B (60 mg/L) in a catalytically assisted

electrochemical oxidation system with rutile type TiO2 semiconductor suspended in an

electric field (anodes: graphite and Ti/PbO2; cathode: activated carbon felt; electrode

surface area: 50 mA/cm2). The addition of catalyst enhanced color removal to 100 %

instead of 75 % in its absence, whereas TOC removal kinetics were accelerated by a factor

of 2 (to about 75%) in the presence of catalyst provided that Ti/PbO2 was employed as the

anodic material. Biodegradability as also improved after catalytic electrolysis. Results of

the IR analysis have revealed that the -N=N- (azo) bond of the dye must be cleaved by OH

radical attack and oxidized to nitrate.

2.1.7.6.  Electro-Fenton, Photo-Electro-Fenton. Lin and Chen (1997) studied the treatment

and reuse of wastewater from the secondary wastewater treatment plant of a dyeing and

finishing mill using electrochemical method with steel electrodes, chemical coagulation

and  ion  exchange.  The  electrochemical  method  was  used  to  remove  color,  turbidity  and

COD of the wastewater while ion exchange was employed to further lower the COD, Fe

ion concentration, conductivity and hardness. The addition of hydrogen peroxide was

found to significantly enhance the treatment process in terms of COD and color removal.

The COD and color removal improved from 33% to 78% and 83% to 92% with an addition

of 100 mg/L H2O2. The enhancement in the efficiency of electrochemical treatment was

explained by the combined effects of H2O2 and Fe ion. The settling efficiency of the

electrochemical treatment has been improved by the addition of 100 mg/L polyaluminum

chloride (PAC) and 1 mg/L polymer. Cationic and anionic ion exchange resins have been

used in order to further elevate the water quality to the reuse standard. The total hardness

was found to be reduced from 50-75 mg/L to 10 mg/L while the Fe ion concentration was

reduced from 1 mg/L to 0.1 mg/L.

Bandara et al. (1998) studied the degradation of the acid dye Orange II (Acid

Orange 7; 450 mg/L and 60 mg/L in C) by 0.92 mM Fe3+/ 10 mM H2O2/near-UV (photo-

Fenton at  pHo = 2-10) and electrochemical methods (pH = 2.9; Pt anode and Zr cathode;

100 mA/cm2; 3.2 V; in the presence of 50 mg/L Na2SO4 added as the electrolyte).

Practically complete decolourization and mineralization was reached in a few min and



33

approximately 7 h irradiation during the photo-Fenton process, whereas the rate of color

and TOC removal was rather poor for electrochemical treatment. The main organic

intermediate found during  electrochemical oxidation of Orange II was sulfanilic acid.

2.2.  Ozonation and Environmental Applications

2.2.1.  Physical Properties of Ozone

Ozone (O3, molecular weight: 48 g/mol) with its characteristic pungent odor is

colorless at room temperature and condenses to a dark blue liquid. It is generally

encountered in dilute form in a mixture with oxygen or air. Liquid O3 is very unstable and

will readily explode. Concentration of O3 in air-oxygen mixtures above 30% are easily

exploded. Explosions may be caused by trace catalysts, organic materials, shocks, electric

sparks, or sudden changes in temperature or pressure. Ozone absorbs light in the infrared,

visible, and ultraviolet at certain wavelengths.

Ozone is more soluble in water than is oxygen, but, because of a much lower

available partial pressure, it is difficult to obtain a concentration of more than a few

milligrams per liter under normal conditions of temperature and pressure. Figure 2.7.

depicts the theoretical solubility of O3 in water under standard conditions. Ozone promptly

decomposes in water, but this is probably due to its strong oxidizing ability rather than a

simple decomposition phenomenon. Inorganic, organic salts and hydroxyl ions accelerate

its decomposition. Ozone is much more soluble in acetic acid, acetic anhydride, propionic

acid, propionic anhydride, dichloroacetic acid, cloroform, and carbon tetrachloride than it

is in water.



34

0

200

400

600

800

1000

1200

0 10 20 30 40 50 60
Temperature, oC

A
qu

eo
us

 O
3 

co
nc

en
tr

at
io

n,
 m

g/
L

Figure 2.7. Solubility of ozone in water (Sotelo et al., 1989)

2.2.2.  Chemical Properties of Ozone

Ozone is naturally unstable and readily decomposes to oxygen. Heat accelerates its

decomposition, which is instantaneous at temperatures of several hundred degrees C.

Moisture, silver, platinum, manganese dioxide, sodium hydroxide, soda lime, bromine,

chlorine, nitrogen pentoxide catalyzes decomposition. Ozone is also decomposing

photochemically. From a practical standpoint, decomposition is slow enough to permit the

use of ozonized air or oxygen streams for water disinfection. Ozone is a powerful oxidant.

Only fluorine, F2O, atomic oxygen and rather unstable free radicals such as ·OH have

higher electronegative oxidation potentials. Ozone retains this strong oxidizing ability in

aqueous solution. It attacks most metals except gold and platinum. The presence of trace

reducing agents may account for the instability of aqueous O3 solutions.

Ozone behaves as a selective oxidizing agent in many reactions. However,

temperature, pH, accumulation of reaction products, the presence of solvents, etc. may

alter the predicted reaction in aqueous solution. Ozone may react with activated carbon to

form explosive end products and this fact should be kept in mind in tertiary treatment

applications. Probably ozone’s great ability to oxidize organics accounts for its widespread

use in removing color, odor and tastes. This same ability can and has been used to kill

pathogens in water (disinfection).



35

2.2.3.  Ozone Kinetics

Ozone’s high level of chemical energy is the driving force for its decomposition.

The ozone molecule readily reverts to elemental oxygen during the oxidation-reduction

reaction (Montgomery, 1985).

When ozone gas is introduced into the water different mechanisms affect its

absorption in water and its reactions with aqueous contaminants. Many studies have been

accomplished concerning the decomposition kinetics of aqueous ozone. Hoigné and Bader

(1976) as well as Glaze and Kang (1992) have already demonstrated that the rate of O3

decomposition is a complex function of temperature, pH and concentration of organic

solutes and inorganic constituents.

In water, ozone may react directly with dissolved substances, or it may decompose

to form secondary oxidants such as OH● radicals, which then themselves immediately react

with solutes. The decomposition of aqueous ozone is generally due to chain reactions

involving OH● radicals. Different reactions pathways lead to different types of kinetics

(Staehelin and Hoigné, 1985).

Ozone’s high level of chemical energy is the driving force for its decomposition.

Staehelin and Hoigné (1986) showed that the mechanism of ozonation specially changes at

elevated pH (> 11). A chain reaction mechanism was postulated which involves the

intermediacy of OH·. The reaction mechanism of ozone with another substrate may

involve both direct, selective reaction of ozone with the substrate (typically electrophylic

addition reactions) and that of the substrate with OH·, even at neutral pH the relative

proportions of which will depend on various organic and inorganic species present or

added;

O3 + OH- HO2
- + O2 k1 = 70 1/M.s (2.42)

HO2
- + O3 O3

·- + HO2
· k2 = 2.8 ´ 106 1/M.s (2.43)

HO2
· O2

·- + H+ pK3 = 4.8  (2.44)

O2
·- + O3 O3

·- + O2 k4 = 1.6 ´ 109 1/M.s (2.45)

O3
·- + H+ HO3

· k5 = 5 ´ 1010 1/M.s  (2.46)

HO3
· OH· + O2 k6 = 1.4 ´ 105 1/M.s (2.47)